

**SYNALGOS-DC** (dihydrocodeine + acetylsalicylic acid + caffeine) 2 caps PO q 4 h prn. [Generic/Trade: Caps 16 mg dihydrocodeine/356.4 mg aspirin/30 mg caffeine.] ▶L ♂ ♀ ◯ III \$\$\$

**TREZIX** (dihydrocodeine + acetaminophen + caffeine) **Pain:** 2 caps every 4 to 6 h as needed. Max 10 caps per 24 h. [Trade only: Caps 16 mg dihydrocodeine/320.5 mg acetaminophen/30 mg caffeine.] ▶L ♀?/?/? Neonatal withdrawal syndrome may occur in neonates who were exposed to dihydrocodeine. ◯ III ■

**TYLENOL WITH CODEINE** (codeine + acetaminophen, ★*Tylenol #1, Tylenol #2, Tylenol #3, Tylenol #4, Atasol 8, Atasol 15, Atasol 30*) Multiple strengths; write specific product on Rx. Give 1 to 2 tabs PO q 4 h prn. [Generic only: Tabs Tylenol #2 (15/300). Tylenol with Codeine Elixir/Susp/Soln 12/120 per 5 mL, mg codeine/mg acetaminophen. Generic/Trade: Tabs Tylenol #3 (30/300), Tylenol #4 (60/300).] ▶LK ♂ ♀ ◯ ? ◯ III \$

**TYLOX** (oxycodone + acetaminophen) 1 cap PO q 6 h prn. [Trade only: Caps 5 mg oxycodone/325 mg acetaminophen.] ▶L ♀ ◯ III \$

**VICODIN** (hydrocodone + acetaminophen) 5/300 mg (max dose 8 tabs/day) and 7.5/300 mg (max dose of 6 tabs/day): 1 to 2 tabs PO q 4 to 6 h prn. 10/300 mg: 1 tab PO q 4 to 6 h prn (max of 6 tabs/day). [Generic/Trade: Tabs Vicodin (5/300), Vicodin ES (7.5/300), Vicodin HP (10/300), mg hydrocodone/mg acetaminophen, scored.] ▶LK ♂ ♀ ◯ ? ◯ III \$\$\$

**VICOPROFEN** (hydrocodone + ibuprofen) 1 tab PO q 4 to 6 h prn, max dose 5 tabs/day. [Generic only: Tabs 2.5/200, 5/200, 7.5/200, 10/200 mg hydrocodone/ibuprofen.] ▶LK ♂ ♀ ◯ ? ◯ II \$\$\$

**XODOL** (hydrocodone + acetaminophen) 1 tab PO q 4 to 6 h prn, max 6 doses/day. [Generic/Trade: Tabs 5/300, 7.5/300, 10/300 mg hydrocodone/acetaminophen.] ▶LK ♀ ◯ III \$\$\$

### Opioid Antagonists

**NALOXONE** (*Narcan, Evzio*) **Adult opioid overdose:** 0.4 to 2 mg q 2 to 3 min prn. **Adult post-op reversal:** 0.1 to 0.2 mg q 2 to 3 min prn. **Peds opioid overdose:** 0.01 mg/kg IV; may give 0.1 mg/kg if inadequate response. **Peds post-op reversal:** 0.005 to 0.01 mg q 2 to 3 min prn. May use IM/SC/ET if IV not available. Nasal spray dosage form: give 4 mg (1 spray) every 2-3 min until patient responds or medical assistance arrives. [Generic only: solution for injection: 0.4 mg/mL or 1 mg/mL, 10 mL multiple-dose vials. Solution for injection: 0.4 mg/mL or 1 mg/mL, 2 mL vial/ampule. Trade only: Nasal spray (Narcan): 4 mg/0.1 mL, two blister packages of one dose each. Autoinjector (Evzio): 0.4 mg/injection, 2 mg/injection carton of 2.] ▶LK ♀ B ? \$

### Other Analgesics

**ACETAMINOPHEN** (*Tylenol, Panadol, Tempra, Ofirmev, paracetamol, ★Abenol, Atasol, Pediatrx*) 325 to 650 mg PO/PR q 4 to 6 h prn. Max dose 4 g/day, possibly changing to 3 g/day in near future. Adults and adolescents wt less than 50 kg, give 15 mg/kg IV q 6 h or 12.5 mg/kg IV q 4 h. Max dose

(cont.)